

# CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-11-01-06-02

**Product:** Laminate floor coverings with the structures BS, WG, RF, EX, OA, WO, PS, WF, SP, AS, SU, GL, LP, EW, RS, DB

**Customer:** ter Hürne GmbH & Co.KG  
Ramsdorfer Str. 5  
46354 Südlohn

**Order:** Determination of the slippery resistance according to EN 13893 /  
classification according to EN 14041

**Test reports:** 265188  
276279  
279047  
270181

**Result:** The tested laminate floor coverings structures are fulfilling with the values of  $\mu = 0,46 - 0,70$  the requirements of the class DS ( $\mu = 0,3$ ) according to EN 14041 (CE-labelling).

Dresden, 10 January 2011

*D. Cla*

Head of laboratory



*V. J. K.*

Engineer in charge